#60876 #60877 #60878 #60879
SLOTTED STANDARD SYSTEM KITS 1-4

ASSEMBLY INSTRUCTIONS MANUAL

==

= A= -
[l% o=== mmmom====== ===

-,-_3:\"“%5

Al

" PAGE 1 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60876 - SLOTTED STANDARD SYSTEM KIT 1

|||||||||||||||||||||||

PAGE 2 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60876 - SLOTTED STANDARD SYSTEM KIT 1

“h)

< I

2o

O

<< N

H(

o

Z W

35 T T i

22 O %50 O

0 - < W <

- O <

N o I ui T u S uw

N S < 0o < -
<> _ 5=

%) L

ey =5 =
*3 S X 55
m/_E HC OG
< - T -
o s} + T

ROUND END CAP
(2 EACH)
(
|

PARTS IN CARTON:

48 X 12" LAMINATED
MELAMINE SHELVES (3 EACH)

7' SLOTTED
STANDARDS

PAGE 3 OF 19

(5 EACH)




ASSEMBLY INSTRUCTIONS MANUAL
#60876 - SLOTTED STANDARD SYSTEM KIT 1

HARDWARE THAT NEEDS TO BE PURCHASED

THESE PARTS WILL NEED TO BE PURCHASED AT YOUR LOCAL HARDWARE
STORE. THE RECOMMENDED HARDWARE FOR THIS INSTALL, (40) #8
COUNTERSINK SCREWS AND (40) 3/16 ANCHORS. IF MOUNTING TO STUDS,
USE (40) #8 COUNTERSINK SCREWS AND 3/16 DRILL BIT.

——J
|-
#8 COUNTERSINK DRYWALL ANCHOR
SCREW (40 EACH) (40 EACH)

YOU WILL NEED TO SUPPLY YOUR OWN TAPE MEASURE, LEVEL,
DRILL OR SCREWDRIVER FOR INSTALLATION.

PAGE 4 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60876 #60877 #60878 #60879

SLOTTED STANDARD SYSTEM KITS 1-4

STEP 1

PLACE THE FIRST STANDARD LEVEL AND VERTICAL AGAINST THE WALL.
MEASURE 231" BETWEEN THE CENTER OF THE STANDARDS, AND MARK
MOUNTING HOLE LOCATIONS. (SEE FIGURE 1) USING A 3/16 DRILL BIT OR

USING THE SCREWS AS A DRILL BIT, MAKE YOUR HOLES.

237"

237"

- <o 3

AN

- |

1

FIGURE 1

!

!

l

!

O O M M O M e e O M M A O M i = O | —

STEP 2

O e O M e O M M R R e mm e mm O Em mm mm

INSTALL DRY WALL ANCHORS

INTO EACH HOLE. (SEE FIGURE 2)

WO O M e O M M R e O M M O e e = O
O O M e O M e O M M A O M O

!

!

!

!

!

!

WO O N N N N N R O M R O M M M O mEmEmmmEmEmEm=-O |

PAGE 5 OF 19




ASSEMBLY INSTRUCTIONS MANUAL
#60876 - SLOTTED STANDARD SYSTEM KITS 1

STEP 3

FIRST HANG THE STRAIGHT FACEOUTS (SEE FIGURE 3), THEN INSERT THE
SHELF BRACKETS AND SHELVES (SEE FIGURE 4) AT DESIRED LOCATIONS.
FINALLY INSERT THE ROUND HANGRAIL BRACKETS, HANGRAIL, AND
ENDCAPS. (SEE FIGURE 5)

FIGURE 5

&i‘ | : | : : | ‘Eﬁ,
! 3 i 7 i
1 I i I i
i D i
! [ TP | IR !
i ! Ok i
o [Friaure 3 | ° | FIGURE 4] [¢
- —
? j

N
e e e e e e e e e e Y L N
a

|

- O o

PAGE 6 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60877 - SLOTTED STANDARD SYSTEM KIT 2

[ce===== B EECCETTTTITIr I TIIIITIITITITITITITITITIIY B=rrrrrrrrrrrrrrrrreee _
N IN L H b h

[ceemee] |p=d| S [\ S| |S===5 [==4 |Hes======d |fs==========5 _

[c===== H === o=n=]{|[{====0 (f==d [Feo==e==d |[fomm=m======0 |

...... R/ E— E— E—\ S )\ W) \S—

| s % % I/ U (D ) _

= = —-——— | e m-—-—-—— m—m O mmm === ([ Omm == | hm-=0 ==

||||||

PAGE 7 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60877 - SLOTTED STANDARD SYSTEM KIT 2

PARTS IN CARTON:

= %) /

< - —

%) %) < Fnuw
o

Q z5 5] o 5

< <z b T

O = T uj < <

T = D

20 ) TT oY
—

i < << _mm
T o Z W Wy
e X gy
=2 22 o O
T mp: 2 Nz
L NB ] m
o =
© 0

>

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

PAGE 8 OF 19

24 X 12" LAMINATED
MELAMINE SHELVES (12 EACH)

7' SLOTTED
STANDARDS
(5 EACH)




ASSEMBLY INSTRUCTIONS MANUAL
#60877 - SLOTTED STANDARD SYSTEM KIT 2

HARDWARE THAT NEEDS TO BE PURCHASED

THESE PARTS WILL NEED TO BE PURCHASED AT YOUR LOCAL HARDWARE
STORE. THE RECOMMENDED HARDWARE FOR THIS INSTALL, (40) #8
COUNTERSINK SCREWS AND (40) 3/16 ANCHORS. IF MOUNTING TO STUDS,
USE (40) #8 COUNTERSINK SCREWS AND 3/16 DRILL BIT.

——J
|-
#8 COUNTERSINK DRYWALL ANCHOR
SCREW (40 EACH) (40 EACH)

YOU WILL NEED TO SUPPLY YOUR OWN TAPE MEASURE, LEVEL,
DRILL OR SCREWDRIVER FOR INSTALLATION.

PAGE 9 OF 19




ASSEMBLY INSTRUCTIONS MANUAL
#60877 - SLOTTED STANDARD SYSTEM KITS 2

STEP 1-2
PLEASE SEE PAGE 5 FOR SLOTTED STANDARD INSTALL.
STEP 3

FIRST HANG THE SHELF BRACKETS (SEE FIGURE 3), INSERT THE
DIMENSIONAL HANGRAIL BRACKETS AND ENDCAPS (SEE FIGURES 4-5) AT
DESIRED LOCATIONS. FINALLY PLACE THE SHELVES ONTO THE BRACKETS.

R N
4 % il = P
N D | | E

i | i i
il — ‘ ' |
KQ']" : | I _ FIGURE 4 :
‘ i FIGURE 3 . | i i i
= = a z
A | =
CJ: : - ?x é el
A : ;
7 = i
b

i i s S |

PAGE 10 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60878 - SLOTTED STANDARD SYSTEM KIT 3

IIIIIIIIIIIIIIIII

O W ———— - ———— T L e T T Rt YT

lllllllllllllllll

lllllllll

lllllllllllllllll

|||||||||||||||||

PAGE 11 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60878 - SLOTTED STANDARD SYSTEM KIT 3

PARTS IN CARTON:

T

(@)

<C

— el
. oe
o< 2o
% ==
Snn«Uu A|_
-~ g wl
< » - I
s &
S EE
=

PAGE 12 OF 19

7' SLOTTED
STANDARDS
(5 EACH)




ASSEMBLY INSTRUCTIONS MANUAL
#60878 - SLOTTED STANDARD SYSTEM KIT 3

HARDWARE THAT NEEDS TO BE PURCHASED

THESE PARTS WILL NEED TO BE PURCHASED AT YOUR LOCAL HARDWARE
STORE. THE RECOMMENDED HARDWARE FOR THIS INSTALL, (40) #8
COUNTERSINK SCREWS AND (40) 3/16 ANCHORS. IF MOUNTING TO STUDS,
USE (40) #8 COUNTERSINK SCREWS AND 3/16 DRILL BIT.

——J
|-
#8 COUNTERSINK DRYWALL ANCHOR
SCREW (40 EACH) (40 EACH)

YOU WILL NEED TO SUPPLY YOUR OWN TAPE MEASURE, LEVEL,
DRILL OR SCREWDRIVER FOR INSTALLATION.

PAGE 13 OF 19




ASSEMBLY INSTRUCTIONS MANUAL
#60878 - SLOTTED STANDARD SYSTEM KIT 3

STEP 1-2

PLEASE SEE PAGE 5 FOR SLOTTED STANDARD INSTALL.

STEP 3

FIRST HANG THE SHELF BRACKETS (SEE FIGURE 3) AT DESIRED
LOCATIONS. FINALLY PLACE THE SHELVES ONTO THE BRACKETS.

i i i L i
' ' = : ¥ —
‘:’ ; 7 [~
S = = = ; ;
Qﬂl ,ﬁ : ‘ i |
: | 7 Z
=i s :
| | Fioure 3 I .E : | : |
| [ EEEAAN =
= A= | i i
i i | )
A — :\'
E E II 1 ‘ 1 .
: & i T N
% A | i i

PAGE 14 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60879 - SLOTTED STANDARD SYSTEM KIT 4

IIIIIIIIIIIIIIIIIIII

O | [ - —-—

- - ———— T L e T T Rt YT

lllllllllllllllll

|||||||||||||||||

PAGE 15 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60879 - SLOTTED STANDARD SYSTEM KIT 4

FLUSH END CAPS
(4 EACH)
FACEOUTS (5 EACH)
7-CUBE DIMENSIONAL
WATERFALLS (5 EACH)

12" DIMENSIONAL STRAIGHT

3" DIMENSIONAL HANGRAIL
BRACKETS(10 EACH)

— T

PARTS IN CARTON:

8' DIMENSIONAL
HANGRAILS

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

7'SLOTTED
STANDARDS

|||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||||

PAGE 16 OF 19

(2 EACH)

(5 EACH)




ASSEMBLY INSTRUCTIONS MANUAL
#60879 - SLOTTED STANDARD SYSTEM KIT 4

HARDWARE THAT NEEDS TO BE PURCHASED

THESE PARTS WILL NEED TO BE PURCHASED AT YOUR LOCAL HARDWARE
STORE. THE RECOMMENDED HARDWARE FOR THIS INSTALL, (40) #8
COUNTERSINK SCREWS AND (40) 3/16 ANCHORS. IF MOUNTING TO STUDS,
USE (40) #8 COUNTERSINK SCREWS AND 3/16 DRILL BIT.

——J
|-
#8 COUNTERSINK DRYWALL ANCHOR
SCREW (40 EACH) (40 EACH)

YOU WILL NEED TO SUPPLY YOUR OWN TAPE MEASURE, LEVEL,
DRILL OR SCREWDRIVER FOR INSTALLATION.

PAGE 17 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60879 - SLOTTED STANDARD SYSTEM KIT 4

OIJ [P 0 O O = - “_ Do 0 o O O O
1

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII
IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII
‘ol | e i i e e i e R e e e e e e e e e el | e e e e e e e e e e e e e e e e e e e e L)

PLACE THE DIMENSIONAL HANGRAIL BRACKETS AT DESIRED LOCATIONS.
NEXT PLACE THE DIMENSIONAL HANGRAIL INTO THE BRACKETS, AND

PLEASE SEE PAGE 5 FOR SLOTTED STANDARD INSTALL.
FINALLY INSERT THE FLUSH ENDCAPS INTO THE HANGRAIL.

STEP 1-2
STEP 3

PAGE 18 OF 19




ASSEMBLY INSTRUCTIONS MANUAL

#60879 - SLOTTED STANDARD SYSTEM KIT 4

STEP 4

FINALLY HANG THE FACEOUTS AND WATERFALLS AT DESIRED LOCATIONS.

i

g
7/
i

Noe—

PAGE 19 OF 19




